


TABLE OF CONTENTS
PAGE

GENERAL INFORMATION ......................................................................................................... 1

SPECIFICATIONS ....................................................................................................................... 1

ELECTRICAL SPECIFICATIONS .............................................................................................. 1

EQUIPMENT CAPACITY AND CONFIGURATION CHART ................................................. 2-3

EQUIPMENT INSTALLATION   ................................................................................................. 4-5

PRODUCT LOADING .............................................................................................................. 6-7

SPECIAL PRODUCT LOADING ................................................................................................ 8

PRIMARY CABINET COMPONENT INFORMATION .......................................................... 9-l 1

HELIX TRAY REMOVAL ........................................................................................................... 12

INDIVIDUAL HELIX REMOVAL ............................................................................................... 12

HELIX TRAY DIVIDER REMOVAL .......................................................................................... 13

ELECTRICAL SERVICE SECTION .................................................................................... 14-16

ERROR CODES ....................................................................................................................... 17

CONTROL BOARD DETAILED OPERATION.. .................................................................. 17-25

CLEANING INSTRUCTIONS ................................................................................................... 26

TROUBLE SHOOTING ........................................................................................................ 27-29

DRAWINGS & PARTS LISTS ............................................................................................. 31-68

ELECTRICAL WIRING (CABINET) .............................................................................. 32-33

COMPLETE ASSEMBLY (CABINET) ........................................................................... 34-37

SLIDING DRAWER ASSEMBLY ................................................................................... 38-39

SLIDING DRAWER ELECTRICAL WIRING ............................................................... 40-41

CANDY TRAY ASSEMBLY (8 SELECTION) NON-ADJUSTABLE DIVIDERS.. ....... 42-43

PASTRY TRAY ASSEMBLY (4 SELECTION) NON-ADJUSTABLE

CANDY TRAY ASSEMBLY (10 SELECTION) NON-ADJUSTABLE

PASTRY TRAY ASSEMBLY (5 SELECTION) NON-ADJUSTABLE

CANDY TRAY ASSEMBLY (10 SELECTION/5 SELECTION) ADJ

DIVIDERS ........ 44-45

DIVIDERS ........ 46-47

DIVIDERS ........ 48-49

DIVIDERS ....... 50-52

CANDY TRAY ASSEMBLY (8 SELECTION/4 SELECTION) ADJ. DIVIDERS ........ 54-56

KICK PLATE ASSEMBLY ................................................................................................... 57

POWER BOX ASSEMBLY (POWER BOX SCHEMATIC). .......................................... 58-59

HELIX ASSEMBLY (NON ADJUSTABLE DIVIDERS) ..................................................... 60

HELIX ASSEMBLY (REMOVABLE DIVIDERS) ................................................................ 61

SERVICE DOOR ASSEMBLY .................................................................... . .................. 62-63

CHILLER DUCT ASSEMBLY ............................................................................................. 64

DELIVERY COMPARTMENT ASSEMBLY ........................................................................ 65

DOOR STOP ASSEMBLY ............................................................................................. 66-67

LAMP ASSEMBLY .............................................................................................................. 68

ELECTRICAL SCHEMATIC ................................................................................................ 69











INSTALLATION

Remove shipping material from around the machine by cutting the shrink wrap at the top; then
cut downward, keeping the knife over the cardboard corner post.

Inspect for damage resulting from improper handling and if evident, file claim immediately
with the carrier.

Place machine into position and adjust leveling legs so machine is level and all legs are firmly
on the floor.

Remove keys from product dispensing compartment (in small manila envelope) and unlock
the service door to remove the shipping cardboard.

Check the alignment and operation of the service door. Make sure the gap across the top of
the service door is even. If not it may be necessary to adjust the door (See pg. 5). Make sure
that the locking mechanism operates smoothly and latches on all three locking plates.

Place the price stickers on the front of the helix trays.

Check to make sure that the power terminal on the transformer is attached to the proper
terminal so it matches the local power supply voltage (220VAC or 240VAC). There should be
a tag on the power cord or the machine stating the voltage the machine is set up for, but it
is a good precaution to double check the transformer setup to avoid electrical damage. The
transformer is located in the bottom of the vending machine, in the right rear corner, inside
of the power box.

CAUTION: DISCONNECT POWER TO THE VENDING MACHINE BEFORE REMOVING THE
CONTROL BOARD OR COIN CHANGER OR WORKING ON ANY ELECTRICAL COMPO-
NENT IN THE MACHINE. Failure to remove power to the machine could result in electrical
damage to the vending machine.

Ensure that the correct changer harness is installed to ensure proper connection of the
changer when it is connected.

Install the coin changer equipment in the slide out drawer. Remember: The power to the slide
out drawer is turned off when you pull out the drawer. To energize the drawer assembly, pull
the plunger out, on interlock switch (See figure 1, pg. 10). When installing a Mars Executive
Mechanism set the desired price for each item in accordance with the coin mechanism
instruction sheet and the instructions provided in the “Electrical Service” portion of this manual.
When installing other brands of changers it will be necessary to follow the manufacturer’s
instructions when installing their changer in the machine.

Plug the machine into the power source.

Load the coin changer with the proper denomination of coins.

Check the operation of the vending machine with coins to verify that the changer is set
the correct denomination and that the proper selection operates with the selection made
the selector keypad.

Ensure that all helix dispensers run in their channels and stop at the proper location
product dispensing.

for
on

for



















































Note 3: The motors in the machine are arranged in a 7 X 10 matrix. This means that all motors have
a wire common to all other motors in that row. Example: All motors in horizontal row “A” have a white
wire with a black stripe in common. Likewise, all the motors in a vertical column have a wire in
common. Example: All motors in column 2 have a red wire in common.

The following is the wire color guide for the motor matrix:

Wire Color
Row “A” ............................................ White/Black
Row  "B""B"” ............................................ White/Brown
Row “C” ............................................ White/Red
Row "D"” ............................................ White/Orange
Row “E” ............................................ White/Yellow
Row " F ". ............................................ White/Black
Row “G”. ............................................ White/Orange

Tray harnesses use only the White/Black wire since they can be used in any row.

Column “0” ....................................... Black
Column “1” ....................................... Brown
Column “2” ....................................... Red
Column “3” ....................................... Orange
Column “4” ....................................... Yellow
Column “5” ....................................... Green
Column “6” ....................................... Blue
Column “7” ....................................... Violet
Column "8"” ....................................... Grey
Column “9” ....................................... White

ERROR CODES

1 .  Error 1 - Too little motor current.
2. Error 2 - Too much time to complete the vend (6 seconds).
3. Error 3 -

tioned).
4. Error 4 -

The control board has lost communications with the changer (changer has malfunc-

EEPROM sumcheck error. Display will scroll “Please Call Service.”

Note: Error 4 - Prices have been inadvertently altered and all prices have automatically been set to
maximum by the control board. To clear these prices, reset pricing as desired.

2 9



















































P
x

‘ION
TO BE USED IN CONJUNCTION WITH PAGES 55 & 56

54





NEW STYLE TRAY WITH REMOVABLE DIVIDERS
PARTS LIST

4 SELECTION
LARGE HELIX

Note: New style trays installed in all machines starting with serial number 19767 and higher.

I T
-

EM

1
2
3
4
5
6
7
8
9
10
11
12
13
14

DESCRIPTION PART NO. QTY.

TRAY ASSEMBLY COMPLETE 2400901 1
TRAY W/A 2399501 1
TRAY TILT BRACKET LH 24128LH 1
TRAY TILT BRACKET RH 24128RH 1
TRAY ASSEMBLY DIVIDER 24000 3
MOTOR 23894 4
PRICE LABEL MOLDING 2404201 1
TRAY MOTOR HARNESS 8-SELECT 2146501 1
CANOE CLIP 21 O-8021 4
SCREW #8-32 X 3/8 01298BLK 3
SCREW #8-32 X 3/8 SEMS 01715 1
SCREW #8-32 X 1/2 02614BLK - 1
TRAY TILT BRACKET PAD 21438 2
ADHESIVE TAPE 18880 1.312”
PURSE LOCK STANDOFF 24002 3

PARTS LIST
4 SELECTION
DUAL HELIX

ITEM

1
2
3
4
5
6
7
8
9
10
11
12
13
14

DESCRIPTION PART NO. QTY.

TRAY ASSEMBLY COMPLETE 2415511 1
TRAY WIA 23995 1
TRAY TILT BRACKET LH 24128LH 1
TRAY TILT BRACKET RH 24128RH 1
TRAY ASSEMBLY DIVIDER 24000 3
MOTOR 23216 4
PRICE LABEL MOLDING 2404201 1
TRAY MOTOR HARNESS 8-SELECT 2146501 1
CANOE CLIP 21 O-8021 4
SCREW #8-32 X 3/8  01298BLK 3
SCREW #8-32 X 3/8 SEMS 01715 1
SCREW #8-32 X 1/2 02614BLK 1
TRAY TILT BRACKET PAD 21438 2
ADHESIVE TAPE 18880 1.312”
PURSE LOCK STANDOFF 24002 3

56



TO INSTALL SKIRT LOOSEN LEG MOUNTING BOLTS AS SHOWN.

R.H. REAR LEG ALIGN NOTCH IN SKIRT WITH BOLT AND SLIDE SKIRT UNDER
BOLT HEAD AND TIGHTEN BOLTS0

CABINET

I
I

I
I SKIRT

SINGLE NOTCH TO THE FRONT

RIGHT FRONT LEG

LOOSEN LEG MOUNTING BOLTS AND SLIDE KICKPLATE
MOUNTING BRACKET UNDER BOLTS AND RE-TIGHTEN.

(INSIDE (2) BO LT S ONLY EACH F R O NT LE G . )

L.H MTG. BRKT.
SLIDE KICKPLATE BETWEEN CABINET BOTTOM AND
MOUNTING BRACKET UNTIL FIRMLY SEATED
THE SPRING DETENT WILL REQUIRE A FIRM PULL
TO REMOVE.

LEFT FRONT LEG

KICK PLATE WELD ASSY

PART NO. DESCRIPTION
2313202  MOUNTING BRACKET R.H.
2313203  MOUNTING BRACKET L.H. KICK PLATE ASSEMBLY
23131 I K I C K P L A T E  ( S PE C IF Y  C O L O R)
23123  1 SK IRT-  (SPECIFY COLOR)



1 / / I

- -

POWER BOX
58



POWER BOX ASSEMBLY
PARTS LIST

ITEM

1
2
3
4

5
6
7
8
9

10
11
12

13
14
16
17

18
19

DESCRIPTION PART NO. QTY.

POWER BOX ASSEMBLY 24417 1
POWER BOX W/A 23623 1
TRANSFORMER 115/208/240 TO 24 VOLT 23835 1
RFI FILTER 20758 1
BALLAST ASSEMBLY - 15 WATT 24416 1
OUTLET 19663 1
POWER SUPPLY HARNESS 23633 1
2 AMP CIRCUIT BREAKER 2233001 1
GROUND HARNESS 19703 2
SCREW #8-18 X 3/8 01298BLK 2
OUTLET 23566 1
SCREW 01715 4
3 AMP CIRCUIT BREAKER 2233002 1
BUSHING 020562 1
HEX NUT W/LOCKWASHER 20208 2
WHITE JUMPER WIRE 2363701 1
BLACK JUMPER WIRE 23837 1
HARNESS GROUND APPLIANCE 23584 1
PLUG 097-8054 1

4-PIN
CONNECTOR

BALLAST

) BLK - 1
RFI

F I L T E R  --+I GND
1 : lq--i

W H I T E
7 i -

s
<

5
BLACK 1

CONNECTOR

SCHEMATIC DIAGRAM
59



HELIX ASSEMBLY
(used with old style tray with non-adjustable dividers)

Helix

14 ct
10ct
8ct
6ct

SNACK

Part No. Product Thickness

18374-02 1 ’
18374-04 1 1/2"
18374 1 7/8"
18374-06 2 1/2"

SEPARATE KICKER - 16303

Helix

22 ct
14 ct
12 ct
10 ct

CANDY

Part No. Product Thickness

18372-09 5/8"
18372-01 1”
18372-03 1 1/4"
18372-02 1 112”

SEPARATE KICKER - 18302

DUAL HELIX

HELIX I PART NO. 1 PRODUCT THICKNESS

14 CT.
12 CT.’
10 CT.

a CT.

2208073D 7/8"
22080750 1”
2208074D 1 1/4"
2208076D 1 1/2" .

SEPARATE KICKER - 23337

6 0



HELIX ASSEMBLY
USED WITH NEW STYLE TRAY WITH REMOVABLE DIVIDERS

I PASTRY CANDY

HELIX

14 CT
10 CT.
8 CT.
6 CT.

PART NO.

23978L3
23978L2
23978L1
23978L4

THICKNESS
HELIX PART NO. PROD.

THICKNESS

22 CT.
14 CT.
12 CT.
10 CT.

23977L6 5/8"
23977L4 1 "
23977L3 1 1/4"
23977L2 1 1/2"

I SEPARATE KICKER 18303
HUB ASSEMBLY 23886

SEPARATE KICKER 21 o-30208
HUB ASSEMBLY 23886

DUAL HELIX

HELIX PART NO.
RIGHT

PART NO.
LEFT

18 CT.
14 CT.
12 CT.
10 CT.
8 CT.

23977R5 23997L5
23977R4 23977L4
23977R3 23977L3
23977R2 23977L2
23977R 1 23977Ll

SEPARATE KICKER 21 o-30208
HUB ASSEMBLY 23886

PRODUCT
THICKNESS

1/2"
7/8"

1"
1 1/4"
1 1/2"

61



fl
.-

.--
.-

\
.

:
.-

SERVICE DOOR ASSEMBLY

62



SERVICE DOOR ASSEMBLY
SERIES 5000
PARTS LIST

ITEM DESCRIPTION PART NO. QTY.

1 TOP GLASS HOLDER 18499-BLK 1
2 LEFT SIDE GLASS HOLDER 17954-BLK 1
3 RIGHT SIDE GLASS HOLDER 17954-BLK 1
4 SERVICE DOOR GLASS (TEMPERED GLASS) 18761 1
5 SERVICE DOOR GASKET 17970 12.6’
6 LARGE HANDLE DOOR LOCK 19379-BLK 1
7 CAM-LOCK 17457-BLK 1
8 LOCKING BAR 18001 -BLK 1
9 SERVICE DOOR HINGE 22030-DG 1

10 SCREW #8 - 18 X 1/4 S39C818-6 29
11 CARRIAGE BOLT #10 - 24 X 3/4 15249 2
12 STAR LOCKNUT 19566 2
13 NEOPRENE STRIPPING 18245-00 2.33’
14 RETAINING PLUG 18442 1
15 SERVICE DOOR 18721 1
16 VERTICAL TRIM L.H. & R.H. 22448 2
17 HORIZONTAL TRIM 18502 3
18 L.H. TRIM PANEL 19983 1
19 R.H. TRIM PANEL 19982 1
20 ROLL PIN 1/8 X 3/4 19171 1

SERVICE DOOR ASSEMBLY
SERIES 6000
PARTS LIST

ITEM DESCRIPTION PART NO. QTY.

1 TOP GLASS HOLDER 17934-BLK 1
2 LEFT SIDE GLASS HOLDER 17954-BLK 1
3 RIGHT SIDE GLASS HOLDER 17954-BLK 1

l 4 SERVICE DOOR GLASS (TEMPERED GLASS) 18222 1
5 SERVICE DOOR GASKET 17970 12.8’
6 LARGE HANDLE DOOR LOCK 19379-BLK 1
7 CAM-LOCK 17457 1
8 LOCKING BAR 18001 -BLK 1
9 SERVICE DOOR HINGE 22030 1

10 SCREW #8-18X1/4 01868-BLK 29
11 CARRIAGE BOLT #10 - 24 X 3 /4 15249 2
12 STAR LOCKNUT 19566 2
13 NEOPRENE STRIPPING 18245-00 2.33’
14 RETAINING PLUG 18442 1
15 SERVICE DOOR 17924 1
16 VERTICAL TRIM L.H. & R.H. 22448 2
17 HORIZONTAL TRIM 17967 3
18 L.H. TRIM PANEL 19983 1
19 R.H. TRIM PANEL 19982 1
20 ROLL PIN 1/8 X 3/4 19171 1

l When ever replacing door glass ALWAYS USE 3/16" THICK TEMPERED GLASS.

63



- bWJDronQk$jj$ij$

CHILLER DUCT ASSEMBLY

Approximate Location Of
Optional Reo/ Re rf ai te f u t ion Unif

ITEM I PART NO. I DESCRIPTION

1 19566-BLK
2 19693
3 19691
_ 1298-BLK

TRANSITION, REFRIG.
CLAMP,HOSE
TUBING, FLEXIBLE, 4
SCREWS, 8 - 1/8 X 3/88 TAP

64



DELIVERY COMPARTMENT ASSEMBLY

ITEM DESCRIPTION SERIES 5000 SERIES 6000 QTY.

1 DELIVERY COMPARTMENT ASSEMBLY 18492 19580 1
2 DOOR ASSEMBLY - DELIVERY COMPARTMENT 19987E 19986E 1
3 WASHER - 1/4" NYLON 18684 18684 2
4 RETAINER - DELIVERY DOOR 18672 18672 1
5 DEFLECTOR - PRODUCT -20126MBK 20126FBK 1
6 SCREW, #8-1 8 X 3/8"  01298BLK 01298BLK 2
7 BRACKET, ANTI-THEFT 20961 BLK 20961BLK 2
8 RIVET, POP 00729 00729 4

65



n7

: PIVOT ADJUST LOCK NUT F O R  3+- LBS. OPENING/CLOSING
FORCE M E A S U R E D  AT D O O R  E D G E  OPPOSITE
OF H I N G E .

DOOR STOP ASSEMBLY

66





LAMP ASSEMBLY
PARTS LIST

ITEM DESCRIPTION PART NO. QTY.

LAMP ASSEMBLY 24353
LAMP BULB - 15 WATT 00101
TUBE POLYCARBONATE 21562
END CAP 19708

SCREW 13261

LAMP BRACKET 24402
HARNESS STD. LAMP ASSY. 24352
STARTER FS-2 24398

68



&m TYPICAL MOTOR WIRING

WARNING

UNPLUG MACHINE BEFORE DISCONNECTING
OR CONNECTING ANY ELECTRICAL PLUG.
THIS WILL PREVENT POSSIBLE DAMAGE
TO ELECTRONICS

CHILLER OR EXHAUST FAN \ I
POWER FEED OUTLET

POWER BOX ASSY

69



KEY
SERIAL VALIDATOR

_ W H T

F15T8 L A M ’

1

_ _*o

NC

M AC H I NE DOOR SWITCH
(DOOR OPEN)

I




	Cover
	Table of Contents
	Specifications
	Capacity/Configuration Chart
	Installation
	Helix Tray Product Loading
	Product Loading
	Special Product Loading
	Primary Cabinet Components
	Slideout Control Drawer
	Power Supply
	Helix/Tray Removal
	Tray Assy. (New Style Dividers)
	Electrical Service Section
	Service Mode
	Detailed Operation of Control Board
	Accountability System
	Price Setting
	Service Vend
	Message Programming
	Language Selection
	Vend Options
	Setting Shut Down of Machine
	Cleaning Instructions
	Trouble Shooting Chart
	Drawings & Parts Lists
	Cabinet Wiring Assy. Parts List
	Complete Cabinet  Assy.
	Sliding Drawer Assy.
	Sliding Drawer Assy. Wiring Diagram
	 Candy Tray Assy. Non-adj. Dividers 8 sel.
	Candy Tray Assy. Non-adj. Dividers 10 sel. 
	Tray, 10/5 Sel. New Style
	Tray, 8/4 Sel. New Style
	Kick Plate Assy.
	Power Box
	Helix Assy. Old Style Dividers
	Helix Assy. New Style Dividers
	Service Door Assy.
	Chiller Duct Assy.
	Delivery Compartment Assy.
	Door Stop Assy.
	Lamp Assy.
	Wiring Diagram
	Pastry Tray Assy. Dual Helix

